
JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

TOKYO ENGINEERING CONSULTANTS CO., LTD. (TEC)
NIPPON KOEI CO., LTD. (NK)

PREPARATORY SURVEY
FOR

BANGKOK WASTEWATER
TREATMENT PROJECT

IN
THAILAND

FINAL REPORT (II) 
FEASIBILITY STUDY

VOL. 1 SUMMARY

BANGKOK METROPOLITAN
ADMINISTRATION (BMA)

JULY 2011

SAP

JR 

11-020



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
as of October 1, 2010 
 
1 Baht = 0.0330 US dollar 
1 Baht = 2.76 yen 

 



i 

Table of Contents 
 

1. WORK SCHEDULE AND IMPLEMENTATION OF PHASE 2 WORK................................1 
1.1 Work Schedule for the Entire Survey and Objectives of Phase 2 Work................................1 
[...]
Category Issues Countermeasures 

Management of 
information about 

pipes 

Data about the drainage pipes are required for 
this F/S, but necessary data are not available 
because construction was very old. District 
office was forced to prepare these data. 

Sewerage inventory which is common in many 
countries including Japan is not prepared. 
Management of information is dependent on 
certain engineers’ memory. 

Sewerage inventory is to be prepared as quickly 
as possible, although time and cost are 
necessary.  
Electronic inventory which links to map 
information was introduced in large cities in 
Japan. This is useful tool for efficient 
management of information about sewerage 
system in Bangkok. 

Grasp of internal 
conditions of pipes 

Cleaning of drainage pipes is conducted. 
However current  status of deterioration of 
pipes is yet to be grasped.  

There is a possibility of accident caused by road 
subsidence because of damage of aged or 
deteriorated pipes. These accidents can be 
avoided by countermeasures in advance if the 
status of the pipes is grasped. Monitoring by 
TV camera should be carried out according to 
plan.  

Flow capacity of 
pipes 

Flow capacities of the existing pipes are not 
known, although interceptors are designed to 
flow 5 DWF to WWTP. There is a possibility of 
spilling of storm water runoff before interceptor 
chamber even if interceptors are installed 
correctly. 

Investigate all existing drainage pipes of its 
catchment, calculate storm water runoff and 
evaluate their capacities. If capacity is not 
enough, replacement or construction of new 
pipes should be carried out. 

Source: JST 



 

14 

4. PRELIMINARY DESIGN OF NONG BON WWTP 
 

4.1 Basis for Planning 
 
4.1.1 Outline of Nong Bon WWTP 
 

Outline of Nong Bon WWTP which have been selected for the Priority Project are summarized 
in Table 4.1. 
 

Table 4.1  Outlines of Nong Bon WWTP 
 

Item Value / Remark 

Treatment capacity 135,000 m3/day for MP targeting 2040 

WWTP proposed site 
Beside storm water reservoir under Monkey Cheek Project 
next to Rama IX Park (Area 3.5ha, out of which 1.1 ha can 

be used for above ground facilities) 
Source: JST 

 

4.1.2 Design Wastewater Characteristics 
 

Design wastewater characteristics for Nong Bon WWTP and effluent standards are summarized 
in Table 4.2.  
 

Table 4.2  Design Water Quality 
 

Influent characteristic 
Parameters 

2040(M/P) 2020(F/S) 
Effluent 

Standards 
pH   5.5 – 9 
Biochemical oxygen demand (BOD) 150 mg/l 100 mg/l 20 mg/l 
Suspended solids (SS) 150 mg/l 100 mg/l 30 mg/l 
Total nitrogen (T-N) 30 mg/l 20 mg/l 10 mg/l 
Nitrogen (Ammonia) - - 5 mg/l 
Total phosphorus (T-P) 8 mg/l 6 mg/l 2 mg/l 
Dissolved oxygen (DO) - - 5 mg/l 
Fat, oil and grease - - 5 mg/l 

Source: JST 

 

4.1.3 Projected Dry Weather Flow and Design Capacity of WWTP 
 

Dry weather wastewater inflow to WWTP from 2020 until 2040 which is the target year of the 
Mater Plan is shown in Table 4.3.  
 



 

15 

Table 4.3  Projected Dry Weather Flow 
 

Year 2020 2030 2040 

Daily average flow    87,100 m3/day 111,100 m3/day 133,600 m3/day 
Hourly maximum flow 174,200 m3/day 222,200 m3/day 267,200 m3/day 

Source: JST 

 
Wastewater treatment facilities of the ultimate stage are planned to be composed of three trains 
of wastewater treatment facilities each having treatment capacity of 45,000 m3/day considering 
projected flows and adequate design capacity. 
 
Civil and architecture works of all three trains will be implemented under the Priority Project 
since staged development is rather uneconomical. On the other hand, mechanical and electrical 
works of two trains will be implemented under the Priority Project to meet required capacity for 
target year of the Priority Project to reduce initial investment since phased installation of 
equipment is possible. 
 
The staged development plan and design capacity of Nong Bon WWTP together with projected 
inflow is presented in Table 4.4. 
 

Table 4.4  Design Capacity of WWTP 
 

Year Civil and Architecture 
Mechanical and 

Electrical 
Design capacity of 

WWTP 
Start – 2021 3 trains 2 trains 90,000 m3/day 

2022 – 2031 3 trains 2 + (1/2) trains 112,500 m3/day 
2032 – 2040 3 trains 3 trains 135,000 m3/day 

Source: JST 

 

4.1.4 Design Concepts and Requirements 
 

Design concepts and requirements applied for designing of Nong Bon WWTP are summarized 
below. 
 

1)  The capacity of treatment facilities is designed on the basis of daily average flow and 
at the same time hydraulic capacity of treatment facilities is designed to 
accommodate hourly maximum flow. 

2)  Nong Bon WWTP receives five times design flow in rainy day. Daily average dry 
weather flow (DWF) i.e. design flow is purified by the secondary treatment 
consisting of biological processes while two times design flow is discharged after the 
primary treatment consisting of removal of garbage and grit which are included in 



 

16 

wastewater. Inflow exceeding three times design flow is directly discharged without 
any treatment. 

3)  Treatment processes which ensure removal of nitrogen and phosphorus are required 
to satisfy effluent standard. 

4)  Treatment processes are required to be flexible with fluctuation of pollution loading 
since expected pollution loading in the beginning of operation is considerably lower 
comparing to the design pollution loading. 

5)  Sludge generated from wastewater treatment facilities is dewatered at the site and 
transferred to Nongkaem WWTP, which is the centralized sludge treatment plant for 
sludge from all WWTPs in BMA.  

6)  Consideration of landscape and pollution control against adverse impacts such as 
odor, noise and vibration is required taking into account the neighboring 
environment and designated land use of surrounding area. 

 
4.2 Selection of Wastewater Treatment Process 
 
4.2.1 Comparison of Alternatives 
 
Four treatment processes which satisfy site condition and requirements were selected as 
alternatives for Nong Bon WWTP. These are recycled nitrification and denitirification process 
(RNDP), sequencing batch reactor (SBR), membrane biofilter (MBR), and carrier added 
activated sludge process (CAASP).  
 
As the result of comparison, carrier added activated sludge process (CAASP) is recommended 
due to the following advantages. 
 

1)  Stable performance of purification of organic substances and nitrification is expected 
owing to nitrifying bacteria and microbe contained in carriers 

2)  Basically O&M technology is the same as those of RNDP and BMA is well 
accustomed to process technology. 

3)  CAASP has high flexibility on rainy day since carriers are retained in aeration tanks 
and keep microbe for purification. 

4)  Amount of carrier is adjusted according to pollution loading of influent at the start of 
operation and can be added in the future to increase to design capacity. 

5)  CAASP is the most economical in terms of Net Present Value since it requires the 
lowest investment cost and O&M cost. 

 
4.3 Facilities Planning 
 



 

17 

4.3.1 Concepts for Facilities Planning 
 
Concepts for facilities planning of the WWTP are summarized below. 
 

1)  Consideration of life cycle cost including initial investment, costs for operation & 
maintenance and replacement 

2)  Stable and easy operation by introducing necessary backup and automation by 
SCADA system and instrument 

3)  Total energy saving by introducing highly efficient technology, optimizing operation 
and minimizing hydraulic loss 

4)  Reduction of initial investment by applying phased installation according to increase 
of influent flow and pollution loading 

5)  Consideration of environmental and social impacts 
 

4.3.2 Design Wasewater Flow 
 
Design wastewater flow to each process is summarized in Table 4.5.  
 

Table 4.5  Design Flow 
 

Design flow Explanation 

Influent to WWTP The maximum influent, which flows to WWTP on the peak, is five times design flow. 

Primary treatment 
Three times design flow flows to the primary treatment facilities which are comprised of 
grit chambers and fine screens. 

Secondary treatment 
Design flow flows to secondary treatment facilities which are comprised of biological 
treatment i.e. aeration tanks and settling tanks. 

Wet weather activated 
sludge process 

Two times design flow i.e. the remainder of primary effluent has two options i.e. 
discharging to receiving water body after the primary treatment and treating by wet 
weather activated sludge process. In case of wet weather activated sludge process, two 
times design flow flows into the later stage of aeration tanks. 

Direct discharge 
Two times design flow i.e. exceeding three times design flow for the primary treatment is 
directly discharged to the receiving water body after pumping up by lift pumps. 

Source: JST 

 
4.3.3 Receiving Water Body 
 
More than one receiving water bodies are to be secured to select suitable one in operating 
WWTP. Klong Nong Bon, Nong Bon storm water reservoir and Nong Bon drainage tunnel can 
be a receiving water body. A part of treated wastewater is planned to be reused for beautification 
purpose in adjacent Rama IX park. 
 
Schematic flow showing design flows of treatment facilities and receiving water bodies 



 

18 

depending on of effluent characteristics is shown in Figure 4.1. 
 

 
 
Source: JST 

Figure 4.1  Design Flow and Receiving Water Body 
 

 
4.3.4 Hydraulic Profile Planning 
 
Hydraulic profile planning in dry and wet wether is shown in Figure 4.2. 
 

Source: JST 

Figure 4.2  Hydraulic Profile Planning 
 
4.3.5 Selection of Sludge Treatment Process 
 
Sludge generated at Nong Bon WWTP is planned to be transferred to Nong Khaem WWTP 
same as sludges generated at other WWTPs. Type of the dewatering equipment is selected 
taking into account dewatering efficiency, economy and ease of operation and maintenance. 
Three types of equipment, i.e. belt press, centrifugal and screw press are compared and belt 
press dewatering machine is recommended for the following advantages. 
 



 

19 

1)  Characteristics of dewatered sludge generated in BMA are proved to be stable and 
DDS staff is well accustomed to operation and maintenance due to wide adaption in 
existing BMA WWTPs. 

2)  It is the most economical in terms of net present value. 
 
4.3.6 Countermeasure for Climate Change  
 
BMA enhances the reduction of CO2 emission in order to prevent global warming. Hence, in 
this preliminary design, energy recovery by hydraulic turbines to utilize head loss between 
aeration tanks and settling tanks are considered because these tanks are vertically arranged. 
 
The systematic flow of energy recovery and reduction of greenhouse gas with hydraulic turbines 
is shown in Figure 4.3. The generators convert excess hydraulic energy recovered by the 
hydraulic turbines to electricity. Generated electricity is planned to be used by equipment 
installed in WWTP. At the same time, energy recovery results in reduction of emission of carbon 
dioxide i.e. greenhouse gas by reducing total electricity consumption supplied from the power 
company to WWTP. 
 

 
Source: JST 

Figure 4.3  Schematic Flow of Energy Recovery and Reduction of GHG 
 
4.3.7 Process of Nong Bon WWTP 
 
The schematic flow of treatment process considering the results of facilities planning shown in 
Figure 4.4 is recommended for Nong Bon WWTP. 
 



 

20 

 

Source: JST 

Figure 4.4  Schematic Flow of Process 
 
4.3.8 Outlines of Facilities Planning 
 
Dimensions of main facilities and specifications of equipment are calculated according to design 
criteria and summarized in Table 4.6. The general layout of proposed facilities, the hydraulics 
profile and the flow diagram are shown in Figures 4.5 and 4.6. 
 



 

21 

Table 4.6  Outline of Facilities Planning 
No Facilities / Dimension / Specification Number for M/P Number for F/S 

1. Lift pump facilities   

1-1 Coarse screen (Channel width: 2.5m) 3 nos. 2 nos. 
1-2 Large lift pump (94m3/min × 38m × 800kW) 3 nos. (1 standby) 2 nos. (1 standby) 

1-3 Small lift pump (32m3/min × 38m × 280kW) 3 nos. 3 nos. 
1-4 Direct discharge pump (94m3/min × 25m × 540kW) 3 nos. (1 standby) 3 nos. (1 standby) 

2. Grit chamber facilities   
2-1 Grit chamber (2.0mW × 9.5mL) 6 channels 4 channels 
2-2 Fine screen (Channel width: 1.4m) 9 nos. 6 nos. 
2-3 Grit dewatering (7.5m3/hour) 2 nos 2 nos 

2-4 Screening dewatering (3.0m3/hour) 2 nos 2 nos 
3. Aeration tank facilities   

3-1 Anoxic tank (15.0mW × 13.0mL × 5.5mD) 12 tanks 8 tanks 
3-2 Aerobic tank (15.0mW × 17.0mL × 5.5mD) 12 tanks 8 tanks 

3-3 Air blower (160m3/min × 6500mmAq × 260kW) 9 nos. (3 standby) 6 nos. (2 standby) 
3-4 Circulation pump (air lift pump) 12 nos. 8 nos. 
3-5 Return sludge pump (8m3/min × 17m × 45kW) 12 nos. 8 nos. 

4. Settling tank facilities   
4-1 Settling tank (5.0mW × 30.0mL × 4.0mD) 24 tanks 16 tanks 

4-2 Sludge collector (two tanks driven type) 12 nos. 8 nos. 
5. Effluent and recycle facilities   
5-1 Discharge pump (47m3/min × 8m × 110kW) 7 nos. (1 standby) 5 nos. (1 standby) 

5-2 Disc filter (filtration area: 12m2) 3 nos. 2 nos. 
6. Sludge dewatering facilities   
6-1 Belt press dewatering machine (Width:3.0m) 6 nos. (1 standby) 3 nos. (1 standby) 

6-2 Sludge cake storage (40m3) 2 nos. 1 nos. 
7. Power facilities   

7-1 Emergency generator (2,500kVA) 3 nos. 2 nos. 
7-2 Hydraulic turbine generator (20kW) 6 nos. 4 nos. 

8. Deodorization facilities   

8-1 Biological deodorization equipment (240m3/min) 1 no. 1 no. 
8-2 Biological deodorization equipment (760m3/min) 1 no. 1 no. 
8-3 Biological deodorization equipment (380m3/min) 1 no. 0 no. 

Source: JST 

 
  
 



 

 

22

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Source: JST 

Figure 4.5  General Layout of Nong Bon WWTP 

Sludge dewaterning

Lift pump and primary treatment

Secondary treatment

Administration building

Overpass and underpass

I
nt
e r
c
ep
t
o r
 
D i
a .
1
50
0

Interceptor
 Dia.2000

Discharge pipe Dia.2000

Discharge pipe Dia.1800

St
or
m
 w
a
te
r 
r
es
e
rv
oi

r

K
lo
n
g 
No
n
g 
B
on

D
N

?????????????????
???? 900.00 ???.

0 100 m 



 

 

23

 
 

Source: JST 

Figure 4.6  Hydraulic Profile of Nong Bon WWTP 
 



 

24 

5. COST ESTIMATION AND IMPLEMENTATION SCHEDULE 
 
5.1 Project Cost 
 
5.1.1 Condition of Cost Estimation 
 
The project cost is estimated based on the conditions stated below. 
 

1)  The project cost comprises construction cost, administration cost, engineering cost, 
contingency (physical and price escalation), interest during construction, 
commitment charge and relevant tax. 

2)  The project cost is composed of the local currency potion (L.C.) and foreign currency 
portion (F.C.). 

3)  Administration cost is assumed to be 2.0 % of the construction cost. 
4)  Engineering cost is assumed to be 10.0 % of the construction cost. 
5)  Physical contingency is considered as 10.0 % of total of construction cost, 

administration cost, and engineering cost. 
6)  Price escalation of 3.3 % per annum for the local currency portion and 2.4 % per 

annum for the foreign currency portion are applied and price contingency is 
estimated based on implementation schedule shown in Table 5.3. 

7)  The base period of cost estimation is October in 2010 and the exchange rate 
considered is 1 Baht = 2.76 Yen, 1 USD=83.63 Yen. 

8)  The cost for land acquisition is not considered since the land required for this Project 
belongs to DDS i.e. the responsible agency. 

9)  Interest during construction is estimated taking into consideration that Project cost is 
financed by JICA ODA loan. (Loan condition: Preferential terms / Standard, Interest 
rate=0.65%, Repayment period=40year, Grace period=10year) 

10) Commitment charge, which is 0.1 % of loan outstanding from signing of Loan 
Agreement, is estimated in order to enhance the implementation of project. 

11) Custom rate is 5 % for imported goods procured for environmental project taking 